saronas. FCC RF Test Report

Report No. : FG340708B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.68 dBm) ™M1[1] 15.44 dBm)
0 . 825.13920 MHz - 824.96430 MHz
A ., 0ce By 1.088111888 MHz | Oce B 1.093706294 MHZ
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CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 825.1392 MHz 15.68 dam ML £524.3643 MHz 15.44 dBm
TL 1 824.15734 MHz 9.06 dBm Oce Bw 1.088111688 MHz TL L 824.15734 MHz 8.20 dBm Oce Bw 1.093706294 MHz
T2 1 825.24545 MHz 9.12 dam T2 1 825.25108 MHz 8.02 dam
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Date: 10.MAY 2023 154232
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DCate: 10.MAY 2023 15.4256

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.58 dBm) ™M1[1] 15.13 dBm)
- 83649440 MHz - 836.63430 MHZ,
A - OccBw 1093706294 MHz Y Ccchw 1090909091 MHz,
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CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4944 MHz 16.58 dam ML L 36,6243 MHz 15.13 dam
T 1 835.95175 MHz 9.14 dBm Oce Bw 1.093706294 MHz TL L 835.95455 MHz 7.90 dBm Oce Bw 1.090909091 MHz
T2 1 837.04545 MHz 10.03 dam T2 1 837.04545 MHz 7.71 dam
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Date: 10.MAY 2023 15:59:20
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Date: 10.MAY 2023 155643

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.33 dBm| mili] 15.14 dBm|
20 848.07620 MHz - 848.07060 MHz
occ B 1.090900091 MHz | 1.090909091 MHZ|
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-60 df -60 di
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.0762 MHz 16.33 dBm ML B45.0706 MHz 15.14 dBm
T1 1 847.75455 MHz 9.85 dBm oce Bw 1.090909091 MHz T1 1 B47.75734 MHz 8.36 dBm oce Bw 1.090909091 MHZ
T2 1 943.94545 MHz 9.12 dbm T2 1 846.84625 MHz 7.63 dém
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Date: 10.MAY 2023 16:02.40
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Cate: 10.MAY.2023 16.03.04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm)
0 it - 626.11740 MHZ,
- - . L) 2.715284715 MHz — . 2.709290709 MHZ
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CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.3032 MHz 16.39 dam ML 526.1174 MHz 16.70 dam
T 1 824.13936 MHz 10.84 dBm Oce Bw 2.715284715 MHz TL L 824.13936 MHz 10.67 dBm Oce Bw 2.709290709 MHz
T2 1 826.85465 MHz 11.20 dBm T2 1 B826.84B65 MHz 9.49 dBm
L U J L JU J
Date’ 10.MAY 2023 16:13:34 Date: 10 MAY 2023 161358

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.91 dBm) ™M1[1] 16.26 dBm)
- M 837.20130 MHz - . 835.97250 MHZ,
v 2.721278721 MHz Occ By 2.703296703 MHZ
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CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.2013 MHz 16.91 dam ML 835.9725 MHz 16.26 dam
T 1 835.13337 MHz 10.41 dBm Oce Bw 2.721278721 MHz TL L 835.14535 MHz 10.04 dBm Oce Bw 2.703296703 MHz
T2 1 837.85465 MHz 10.63 dam T2 1 83784865 MHz 9.68 dam
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Date: 10.MAY 2023 16:24:28
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Date: 10.MAY 2023

16:24.52

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.73 dBm| mili] 15.75 dBm|
20 ) 84669680 MHz - " 848.47100 MHz
X OccBw 2.709290700 MHz Oce Bw y. 2.715284715 MHz
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CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.6968 MHz 16.73 dBm ML 545,471 MHz 15.75 dém
TL 1 846.14535 MHz 9.85 dém Oce Bw 2.709290709 MHz T1 1 B846.13936 MHz 10.13 dBm oce Bw 2.715284715 MHZ
T2 1 948.95465 MHz 10.58 dBm T2 1 846.85465 MHz 9.53 dbm
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Date: 10.MAY 2023 16:27:49
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Cate: 10.MAY.2023 16:28.13
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s=amranas. FCC RF Test Report Report No. : FG340708B

LTE Band 5

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.70 dBm) ™M1[1] 14.53 dBm)
- 825.10100 MHz - " 626.17600 MHZ,
Occ B 4.485514486 MHz oce B 'y 4.485514486 MHZ
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CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,181 MHz 14,70 dam ML B2E.178 MHz 14,53 dam
T 1 824.25225 MHz 9.43 dBm Oce Bw 4,485514456 MHz TL L 82426224 MHz 8.25 dBm Oce Bw 4.485514486 MHz
T2 1 828.73776 MHz 10.28 dam T2 1 828.74775 MHz 7.70 dam
L U J L JU J
Date’ 10.MAY 2023 16:38:45 Date: 10 MAY 2023 183808

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.30 dBm) ™M1[1] 14.05 dBm)
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CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML £35.60 MHz 14,30 dam ML £36.96 MHz 14.05 dam
T 1 834.24226 MHz 8.98 dBm Oce Bw 4.505494505 MHz TL L 834.25225 MHz .47 dBm Oce Bw 4,505494505 MHz
T2 1 838.74775 MHz 10.23 dam T2 1 838.75774 MHz 6.99 dam
L U J wa L JU J
Date’ 10.MAY 2023 16:49.38 Date: 10.MAY 2023 16:5001

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.85 dBm| mili] 14.20 dBm|
20 . 847.13900 MHz - 844.85200 MHz
y Occ Bw 4.495504496 MHz B T Oce B 4.495504496 MHz
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CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.130 MHz 15.35 dBm ML 544,652 MHz 14.20 dBm
T1 1 844.24226 MHz 9.12 dBm oce Bw 4.495504496 MHz T1 1 B44.25225 MHz 9.06 dBm oce Bw 4. 495504496 MHZ
T2 1 848.73776 MHz 9.45 dbm T2 1 846.74775 MHz 8.73 dbm
L I J L I J -
Date: 10.MAY. 2023 16:52.57 Date: 10.MAY.2023 16:52.21
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.03 dBm) ™M1[1 15.69 dBm)
0 1 831.6970 MHz - [t 560 Mz
I -  OccBly, 9.070920071 MHz cc By 9.030969031 MHz
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831.697 MHz 17.03 dam ML 33,256 MHZ 15.69 dBm
TL 1 824.4446 MHz 10.96 dBm Oce Bw 9.070925071 MHz TL L £24.4645 MHz 9.60 dBm Oce Bw 9.030969031 MHz
T2 1 833.5158 MHz 10.21 dam T2 1 833.4955 MHz 9.87 dam
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Date: 10.MAY 2023 17:03:56

L U

Date: 10.MAY 2023

17.04.20

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.06 dBm)| 14.75 dBm)
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= - 050949051 MHz @ 9.030969031 MHz
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CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,878 MHz 15.96 dam ML L £37.039 MHz 14,75 dam
TL 1 831.9845 MHz 10.23 dBm Oce Bw 9.050943051 MHz TL L B31.9645 MHz 9.44 dBm Oce Bw 9.030969031 MHz
T2 1 84103585 MHz 10.94 dam T2 1 840.9955 MHz 9.02 dam

L I ]

Date! 10.MAY 2023 17:14:51

L U

Date: 10.MAY 2023

171514

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.97 dém| mili] 16.54 dBm|
20 " 845.9180 MHz - e 8454990 MHz
- By 0.050949051 MHz FOocc B 0.030969031 MHz
N A - R NP \
10 d 10 d
I \ i
od 1 v od 1 b
\ / \
-od 04 \
7 \ / \
! 1 \
20 da N — = — 1= 20 d =
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60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.918 MHz 16.97 dBm ML 545,455 MHz 16.54 dBm
TL 1 839.4446 MHz 10.08 dBm Oce Bw 9.050945051 MHz TL 1 8304645 MHz 9.62 dBm oce Bw 9.030969031 MHZ
T2 1 848.4955 MHz 10.76 dBm T2 1 B45.4955 MHz 9.57 dbm
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Cate: 10.MAY.2023 171837
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 11.MAY 2023 15:22°38

Date: 10.MAY 2023 16:09:29

] o
Spectrum x| spe n 7
Ref Level 24.00 dBm  Offset 14,00 d& Mode Auto Sweep Ref Level 24.00 dém  Offset 14.00 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
20 cbifiL dhack BAES 0 | SPURIRIECHBEBS E
Line _$PURIOUS INE_ABS ABS / ‘ Line K\l JUS_LINE_ABS PASS
10 dem - 10 dBm i 1|
0 der I \ 0 dBm m
-10 dem .1' -10 dBm
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20 dm .‘ 20 dBm
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-40 dem Jf Ty, 0 dpm S
-50 dBm T -50 dBém =
e __—~
I ™ad AN - N
-60 % - I——— -60 dBm: ] IR
70 dém 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,47652 MHz -45.27 dem -32.27 06 B4 300 MIE | 845500 Wi 100,000 Kz e 50.50 < _gml
893.000 MHz | 674.000 Mhz 20.000 kHz 823,38550 MHz -22.51 dém -9.51d8 840.000 MHz | BS0.000 MHz 20.000 kHz 849,00050 MHz -23.49 dbm -10.49 dB
D24.000 Mz 525000 MHz 100.000 kHz §24.25574 MHz 22.05 dBm ~7.05 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,58442 MHz -48.51 dBm -35.91 dB
.
i J1 1 i

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 10.MAY 2023 154520

Date: 10.MAY.2023 16.05:43

[ ] o
Sy rum :%:‘ Sp n 7
Ref Level 24.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 24,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipit ¢heck PABS - SP RO CHBEIARS PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS, PASES
10 dem Fisas ""\\ 10 denf Y
0 dbr / ‘I 0 dBJ &i
-10 dem | -10 dim
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20 dBm l k'% 20 dBm L
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40 dom 50 dBm e _
B E— [ 7
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -36.27 dém -23.27 d& 547,000 MIZ | 849-000 Mz 100.000 kHz R AT 13.24 dBm -mml
523.000 MH2 | B4.000 MHz 20.000 kHz 823,55950 MHz -28.61 dbm -15.61.d8 849,000 MHz 850000 MHz 20,000 kHz £49,00150 MHz -27.67 cBm -14.67 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.95205 MHz 13.05 dém -16.95 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.27 dBm -23.27 dB
.
I J1 £
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s=amranas. FCC RF Test Report Report No. : FG340708B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 24.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 24,00 dem  Offset 14.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 dvgPwr

20 chifheck PARS 2 | SPURIGHECHEKARS T
Line _$PURIOUS_| INE_ABS PASS {\ Line lpl}M\[ US_LINE_ABS PASS
10 dem \ 10 dBm J f
|
o der ‘{ 0 dem J ‘
-10 dBm LL -10 dBm
SPURIOUS_LINE_ABS I\ ﬂ
-20 dBm M -20 dBm
-30 dBm -30 dBm

-40 dam W’\ f \J \
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-50 dBm 7 -50 dBm -

A |

; i
60(dlm ———— 60 dem e~ NN
-70 d&m -70 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822 42058 MHz -45.73 dém -32.73 de 847.000 MHz 849.000 MHz 100.000 kHz 848,72328 MHz 19.80 dBm -10.20 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -22.44 dBm -9.44 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -22.91 dBm -9.91 dB
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___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82295604 MHz -37.29 dém .29 d8 539.000 MHz §49.000 MHz 100.000 kHz 847.36663 MHZ 2.72 dBm -27.28 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

n | sp a2
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 198.88681 MHz -55.09 dBm -42.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 598.64443 MHz -55.16 dBm -42,16 dB
860,000 MHz 1.000 GHz 100.000 kHz 987.34266 MHz -54,04 dBm -41,04 dB 860,000 MHz 1,000 GHz 100.000 kHz 958.67133 MHz -53.96 dBm -40,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89925 GHz -44.65 dBm -31.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95926 GHz -44.58 dBm -31.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86027 GHz -40.16 dBm -27.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -39,90 dBm -26.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06723 GHz -42.68 dBm -29.68 db 7.000 GHz 9,000 GHz 1.000 MHz 7.05824 GHz -42,88 dBém -20.88 di&
_—
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Date: 10. MAY 2023 15:48:26

Date: 10.MAY 2023 15:58 56

Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 199.67141 MHz -55.00 dBm -42,00 dB 30.000 MHz 815.000 MHz 100.000 kHz 760.66592 MHz -55.04 dBm -42.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.43357 MHz -53,99 dBm -40,99 dB 860,000 MHz 1,000 GHz 100.000 kHz 937.83217 MHz -53.82 dBm -40,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88575 GHz -44.66 dBm -31.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99425 GHz -44.80 dBm -31,680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -39.83 dBm -26.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -39,96 dBm -26.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.08923 GHz -42.83 dBm -29.83 db 7.000 GHz 9,000 GHz 1.000 MHz 7.07573 GHz -42,70 dBém -29.70 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10.MAY 2023 16:12:16

Date: 10.MAY 2023 16:13:10

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 798.71939 MHz -55.05 dBm -42.05 dB 30.000 MHz 815.000 MHz 100.000 kHz 777.92729 MHz -55.02 dBém -42,02 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.83916 MHz -54,11 dBm -41,11 dB 860,000 MHz 1,000 GHz 100.000 kHz 967.06294 MHz -53.98 dBm -40,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -44.48 dBm -31.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -44.64 dBm -31.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -39.89 dBm -26.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -39,99 dBm -26.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07723 GHz -42.89 dBm -29.89 db 7.000 GHz 9,000 GHz 1.000 MHz 7.08273 GHz -42.74 dBm -29.74 d&
{ 1 J L] ( )| wa
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5/3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 10.MAY 2023 162311

Date: 10.MAY 2023 16.24.06

pectrum o pec! o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -55.04 dBm -42.04 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -54.98 dBm -41,98 dB
860,000 MHz 1.000 GHz 100.000 kHz 978.39161 MHz -53.91 dBm -40,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 970.41958 MHz -54,08 dBm -41,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89875 GHz -44.65 dBm -31.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.90427 GHz -44.65 dBm -31.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -39.83 dBm -26.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.82277 GHz -40.08 dBém -27.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05874 GHz -42.76 dBm -29.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07973 GHz -42.70 dBm -29,70 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 10.MAY 2023 16:26:32

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 627.28261 MHz -54.99 dBm -41.99 dB 30.000 MHz 815.000 MHz 100.000 kHz 648.46702 MHz -55.04 dBm -42.04 dB
860,000 MHz 1.000 GHz 100.000 kHz B8B85.94406 MHz -54,05 dBm -41,05 dB 860,000 MHz 1,000 GHz 100.000 kHz 999.79021 MHz -53.92 dBm -40,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88225 GHz -44.73 dBm -31.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.88378 GHz -44.60 dBm -31.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -39.72 dBm -26.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -39.85 dBém -26.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.08073 GHz -42.69 dBm -29.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07673 GHz -42,89 dBém -29.89 dB&
{ 1 J o ( )it J o

Date: 10.MAY 2023 16:27-25

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum == spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 641.79785 MHz -54.96 dBm -41.96 dB 30.000 MHz 815.000 MHz 100.000 kHz 293.03973 MHz -55.09 dBém -42,09 dB
860,000 MHz 1.000 GHz 100.000 kHz 946.64336 MHz -54,13 dBm -41,13 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.81818 MHz -54.06 dBm -41,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -44.74 dBm -31.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.80430 GHz -44.87 dBm -31.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -40.11 dBm -27.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -39.94 dBm -26.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.09273 GHz -42.87 dBm -29.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07973 GHz -42.61 dBm -29.61 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 10.MAY 2023 16:48:21

Date: 10. MAY 2023 16:49-14

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 776.75037 MHz -55.09 dBm -42.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 202.80985 MHz -55.10 dBm -42,10 dB
860,000 MHz 1.000 GHz 100.000 kHz 932.79720 MHz -53.94 dBm -40,94 dB 860,000 MHz 1,000 GHz 100.000 kHz 908.88112 MHz -54,13 dBm -41,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89625 GHz -44.53 dBm -31.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99425 GHz -44.73 dBm -31,73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -39.89 dBm -26.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88276 GHz -40,11 dBm -27.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07323 GHz -42.88 dBm -29.88 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.06723 GHz -42.83 dBm -29.83 dB&
{ 1 J L] ( )| wa

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 10.MAY 2023 16.51.40

Date: 10.MAY 2023 16:52.34

Spectrum == spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
LY
-50 derr -50 dBm
o 4
-60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 205.94828 MHz -55.04 dBm -42.04 dB 30.000 MHz 815.000 MHz 100.000 kHz 789.69640 MHz -55.00 dBém -42,00 dB
860,000 MHz 1.000 GHz 100.000 kHz 970.69930 MHz -53.89 dBm -40,89 dB 860,000 MHz 1,000 GHz 100.000 kHz 983. 14685 MHz -53.93 dBm -40,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88425 GHz -44.79 dBm -31.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.91677 GHz -44.57 dBm -31,57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -40.10 dBm -27.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -39,98 dBm -26.98 dB
7.000 GHz 9,000 GHz 1.000 MHz T.07473 GHz -42.83 dBm -29.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.08223 GHz -42.91 dBm -29.91 dB
\ I ) v ( Il wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10. MAY 2023 17:02:38

Date: 10.MAY 2023 17:03:32

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 798.32709 MHz -55.07 dBm -42.07 dB 30.000 MHz 815.000 MHz 100.000 kHz 750.07371 MHz -54.96 dBm -41,96 dB
860,000 MHz 1.000 GHz 100.000 kHz 921.18881 MHz -53.91 dBm -40,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B1.74825 MHz -53.82 dBm -40,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87826 GHz -44.58 dBm -31.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96226 GHz -44.44 dBm -31.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87977 GHz -39.94 dBm -26.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -39,92 dBm -26.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00023 GHz -42.67 dBm -29.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.06873 GHz -42,73 dém -29.73 d&
{ 1 J o ( )it J o

LTE Band

5/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum o pec! o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -59.40 dBm -46.40 dB 30.000 MHz 815.000 MHz 100.000 kHz B808. 13468 MHz -59.42 dBm -46.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 931.67832 MHz -58,35 dBm -45,35 dB 860,000 MHz 1,000 GHz 100.000 kHz 949 44056 MHz -58,38 dBm -45,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.49 dBm -34.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -48.20 dBm -35.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -43,33 dBm -30.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83877 GHz -43.41 dBm -30.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.98975 GHz -51.05 dBm -38.05 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.08123 GHz -51.17 dBm -38.17 dB
\ I ) ( Il J « -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 10.MAY 2023 17:16:55

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -56.23 dBm -43.23 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -55.50 dBm -42,50 dB
860,000 MHz 1.000 GHz 100.000 kHz 925.10490 MHz -58,22 dBm -45,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 981.60839 MHz -58,37 dBm -45,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.99 dBm -33.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.52 dBm -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -43.64 dBm -30.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -43.48 dBm -30.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.28075 GHz -51.04 dBm -38.04 db 7.000 GHz 9,000 GHz 1.000 MHz 8.08875 GHz -51.06 dBém -38.06 d&
( I J L] ( )| wa

Date: 10.MAY 2023 17:17-48

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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. I . R
SPURTOUS_LINE_ABS_ [ SPURTOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr ol T -50 dBm b e
S P
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 798.71939 MHz -59.31 dBm -46.31 dB 30.000 MHz 815.000 MHz 100.000 kHz 671.22064 MHz -59.44 dBm -46.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 978.95105 MHz -58.41 dBm -45,41 dB 860,000 MHz 1,000 GHz 100.000 kHz 936.15385 MHz -58.26 dBm -45,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.59 dBm -33.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.98 dBm -33.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83477 GHz -43.36 dBm -30.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87727 GHz -43.43 dBm -30.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.27876 GHz -51.13 dBm -38.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07973 GHz -50.98 dBm -37,98 d&
\ ) ) L] ( Il J -
Date: 10.MAY 2023 17.27.52 Date: 10.MAY 2023 17.28.46
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Report No. : FG340708B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0002
30 Normal Voltage 0.0159
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0149
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0146 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2A28USL006D
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s=amranas. FCC RF Test Report Report No. : FG340708B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.09 4.81 5.07 5.80
Middle CH 4.43 4.87 5.39 5.71 PASS
Highest CH 3.62 4.75 4.67 5.65
Sporton International Inc. (ShenZhen) Page Number 1 A92 of A187
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 10.MAY 2023 18:54:38

i i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o ——
b - =
X
8
\
0.0 ; g 0.0 - g
4 %
4 LY 5
1E- 1E- "
|‘ X { X
| Y $
1E l‘ 1E \
|

= = ]
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Sompl G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | opa% | 01% |

Trace 1 20,90 dBm 25,06 dBm 4.16 d8 2.70 dB 3.71 dB Trace 1 21.69 dBm 27.00 dBm 5.31 d8 2.46 dB 4.23 da 4.81 da 0 dé
I e—— | ———
L ! J L ! J [LILT )

Date: 10.MAY 2023 18:54:13

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 14,00 d&

Spectrum

Ref Level 30.00 dém

Offset 14,00 d&

Date: 10.MAY 2023 18:56:02

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

i e

o — ‘,\' o -

\.
0.0 - 0.0 -
L\ - N\ o
\i = -\ 5
1E- 1 - 1E- ; -
! N Y \
‘I |
1E 1E \
X
1 1 i‘
t
CF 707.5 MHz - Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 20,82 dBm 25,35 dBm 4.53 da 2.70 dB 4.09 dB R B Trace 1 21.51 dBm 27.13 dBm 5.62 d8 2.35 d8 4.12 da 4.87 da 0 dB
I e—— _— e _
L il J [ L il ] (I

Date: 10.MAY 2023 18:56:27

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Date: 10.MAY 2023 18:56.16

i Spectrum i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
——— =
o — o -
X g S -
Y N
i N
0.0 0.0 .
Y 3 5 3
" = % =
| | \ |
1E- 1E- +
| g )
1€ 1€ .
‘ it
t
CF 711.0 MHz - Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,76 dBm 24,60 dBm 3.94 d8 2.43 dB 3.25 dB 3.86 dB Trace 1 21.55 dBm 26,91 dBm 5.36 dB 2.35 d8 4.06 da 4.75 da 5.16 dB
I e—— | ———
L JL )| L L JL ] BRRRREE I

Date! 10.MAY 2023 18:56:51

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2A28USL006D
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 12 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

=

Ref Level 30.00 dém  Offset 14,00 d&

Ref Level 30.00 dém

Offset 14,00 d&

Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
00 - 00 -
§ i
i G Ay 5
1 Y
1E- 1E-
1 i %
1E. 1E. \
1
|
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,31 dem 25,52 dbm 5.21d8 2.99 6B +.43 0B Trace 1 [ 20,66 dem 27,10 dBm 5.44 d8 3.04 d8 4.93 d8 5.80 d8 5.23 08
I e—— I e——
~ I 4 ~ I 4 w8

Date: 10.MAY 2023 18:52.08

Date: 10.MAY 2023 18:51:44

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
G
00 . 00
\\ i A
i 1 X i i X
\ 3
1€ 1€ -
t
|
|
1 1 L
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,07 dem 25,57 dbm 5.50 d8 3.04 0B +.87 0B 9 de 8 Trace 1 [ 20,62 dem 27,00 dBm 5.38 d8 3.01d8 4.84 da 5.71d8 5.20 6B
I e—— I e——
L )i ) B e L ) ] SR e

Date: 10.MAY 2023 18:52.33

Date: 10.MAY 2023 18:52.58

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e o SHE
A B R
N X
0. 0.
Y o \ o
‘u 5 A 5
T 1 A} 1
1€ X 1€
! X, Y X,
1€ | 1€ -
1 |
- \
| 1
i
CF 711.0 MHz - Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20.08 dBr 24,93 dém 4.85 da 2.9 0B 417 0B .67 0B .84 0B Trace 1 [ 20,62 dem 27,08 dbm 5.47 d8 3.04 d8 4.84 da 5.65 d8 5.12 08
—— — I e——
L Jl J [ L ) ] (I

Date: 10.MAY 2023 18:53.47

Date: 10.MAY 2023 18:53:22

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2A28USL006D
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s=amranas. FCC RF Test Report Report No. : FG340708B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.27 1.27 2.94 2.96 5.14 5.16 9.91 9.85 - - - -

Middle CH 1.26 1.26 2.94 2.95 5.07 5.16 9.71 | 10.03 - - - -

Highest CH 1.28 1.32 2.97 2.93 5.00 5.01 9.87 9.95 - - - -

Sporton International Inc. (ShenZhen) Page Number 1 A95 of A187
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2A28USL006D




SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I ]

Date: 10.MAY 2023 17:35.10

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.29 dBm) ™M1[1] 15.45 dBm)
699.52380 MHz 699.95670 MHz
20 L 20
ndB 26.00 dB ndB 26.00 dB
04 e “"\/w-é‘;?"ww“*\ 1.267100000 MHz| 104 LBy 1.267100000 MHz
i Qfactor | 552.1 7 Qfactor | 551.9
od od s
Ty / \
-10 df -10 d
\ f N
20 d = —— : -
A e o R 7S
-30 S,
40 df -40 di
50 d -50 di
-60 d 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 599.5238 MHz 16.29 dBm ndB_down 1.2671 MHz ML 5003587 MHz 15.45 dBm ndB_down L2671 MHz
TL 1 699.0676 MHz -9.66 dBm nd8 26.00 dB TL L 699.0554 MHz -10.70 dBm n 26.00 dB
T2 1 700.335 MHz -9.71 dBm Q factor 552.1 T2 1 700.3266 MHz -10.72 dBm Q factor 551.9

L U ]

DCate: 10.MAY 2023 17.34.46

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I ]

Date! 10.MAY 2023 17:41:11

ectrum pectrum 2
Ref Level 30.00 GBm  Offset 14.00 db & RBW 30 kHz RefLevel 20.00 dBm  Offset 14,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.66 dBm| ™Il 14.70 dBm|
707.49440 MHZ| 707.51960 MHz
20 20
, A ndg 26.00 dB o ndB 26.00 dB
04 finadie Sl hancian " -1 AAdal o 1.258700000 MHz 0d NS i AN B 1.261500000 MHz
q factor 562.1 / q factor 560.8
od 3 od
1874 N
10 — X, 10 di
20 d < AW d
S = A s v N
= o AN
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.4344 MHz 16.66 dBm ndB_down 1.2587 NMHz ML 707.5196 MHz 14.78 dBm ndB_down L2615 MHz
TL 1 706.8762 MHz -9.37 dBm ndd 26.00 dB TL L 706.6622 MHz -11.22 dém ndd 26.00 dB
T2 1 708.135 MHz -9.37 dBm qQ factor 562.1 T2 1 FDB. 1238 MHz -11.07 dam qQ factor 560.8

L U ]

Date: 10.MAY 2023 17.41.34

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.88 dBm| mili] 14.72 dBm|
. 715.26360 MHzZ| 715.26880 MHz
e R ¥ nds 26.00 dB & ndB 26.00 dB
04 Rt Tl i -1 Ta W 1.278300000 MHz| 04 [ B, 1.317500000 MHz
i Qfactor | 559.5 Qfactor 542.9
0 4 . 0 ;
/ .
BUE! — iod ¥
20re i 0L 20 di A
20Hiny 5 2 — = e
! oV ~ AR PP
y L~y ~
) -ad b
-40d -40 d
50 df -50 di
-60 df -60 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.2636 MHz 15.88 dBm ndB down 1.27683 MHz ML 715.2685 MHz 14.72 dBm ndB down L3175 MHz
TL 1 714.6594 MHz -10.15 dém ndé 26.00 dB TL 1 714.6538 MHz -11.41 dém ndé 26.00 d8
T2 1 715.9376 MHz -10.15 dém Q factor 559.5 T2 1 715.9713 MHz -11.35 dém Q factor 542.9
L I ) - L I ) L

Date: 10.MAY 2023 17:44:45

Cate: 10.MAY.2023 17.44.22

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2A28USL006D
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.66 dbm)| MI[1] 15.83 dBm
[ 701.26120 MHZ| 701.49500 MHZ]
20 20 1
1 LT N, 26.00 dB e ey 26.00 dB
104 Pl I - " B e 2.937100000 MHZ, 104 i i aamant Uil Ml e 2.955000000 MHZ|
7 Q factor 238.8) Q factor 7.4
.. _ » /
¥ i
10 d -10 di 2
\ ]
20 084 — = — - 20 df
 -20. — — i o —
|~ = = —
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 701.2612 MHz 17.66 dam nd8 down 2.3571 MHz ML 701495 WAz 15.83 dam nd8 down 2,955 MRz
T 1 599.0435 MHz -7.62 dBm nd8 26.00 dB TL L 699.0375 MHz -10.46 dBm n 26.00 dB
T2 1 701.9805 MHz -8.39 dBm Q factor 238.8 T2 1 701.9925 MHz -10.02 dBm Q factor 237.4
L U J wa L JU J L]

Date: 10.MAY 2023 17:61:22

Date: 10.MAY 2023 17.50.58

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16.91 dBm)
by . 707.27220 MHz
20 20 .
) PN —_ndB 26.00 dB ~ X ~ ndB_ 26.00 dB
0u ol i il il AR AN 2.937100000 MHz 04 et e g T 2.949100000 MHZ]
] Q factor | 240.7 | Q factor 239.8
/ \ {
od 7 0 d -
104 ¥ £ 0 d L T
- ~ \ u o |
20 pRm—= A gBm = =  ———
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.9426 MHz 16.53 dam ndB_down 2.9371 MHZ ML 707.2722 MRz 16.91 dBm ndB_down 2.5491 MHz
TL 1 706.0315 MHz -9.71 dBm nd8 26.00 dB TL L 706.0255 MHz -6.66 dBm nd8 26.00 dB
T2 1 708.9685 MHz -8.99 dBm Q factor 240.7 T2 1 70B.9745 MHz -9.18 dBm Q factor 239.8
L U J wa L JU J L]

Date: 10.MAY 2023 17:57:24

Date: 10.MAY 2023 17.57 47

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.67 abm LY 16.27 abm
- M1 714.02970 MHz - . 714.55990 MHZ]
= T, 26.00 dB N - |Fo_nuB 26.00 dB
04 s i VB ol 2.973000000 MHZ, 104 ot Ml i I+ R ™ 2.925100000 MHZ|
j Q factor 1Y 240.4 | Q factor 1 244.3
{ | ( \
o4 . 0d
T/ {
-10 df F -10 df
!
2 A A I - 20 di L
20 dBm=— ~r] 20— v
a0 30
40 d 40 d
50 df 50 d
&nd 60 d
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 714.8297 MHz 16.67 dam nd8 down 2,973 MHz ML 14,5590 MHz 16.27 dam nd8 down 2.9251 WHZ
T 1 713.0185 MHz -9.66 dBm nd8 26.00 dB TL L 713.0375 MHz -9.20 dBm 26,00 d8
T2 1 715.9925 MHz -9.33 dam qQ factor 240.4 T2 1 715.9625 MHz -9.93 dam 244.3
L U J wa L JU J L]

Date: 10.MAY 2023 18:01:00

DCate: 10.MAY 2023 18:00.36

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2A28USL006D
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340708B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.08 dBm) ™M1[1] 14.90 dBm)
700.23100 MH?Z| 700.91100 MHz
= ndB 26.00 dB @ ndB 26.00 dB
g [m ity —A.}‘B"?"J\f\‘,“‘d""”“\ 5.135000000 MHZz 104 i e BRL ar p f 5.155000000 MHz|
Q factor 136.4 Q factor 135.9)
od od
iz
10 df 10 d v T
\“ /4 \
20 d
e P — I
o ) ———J | SV,
-30 c = e 4
40 df -40 di
50 d -50 di
-60 d 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 700.231 MHz 15.08 dem ndB_down 5,135 MHz ML 700,311 MHz 14.30 dBm ndB_down £.185 MHz
TL 1 696.953 MHz -10.94 dam nd8 26.00 dB TL L 696,543 MHz -11.67 dam n 26.00 dB
T2 1 704.097 MHz -11.01 d8m Q factor 136.4 T2 1 704.097 MHz -11.69 d8m Q factor 135.9

L I ]

Date: 10.MAY 2023 18:09.37

L U

Date: 10.MAY 2023 18:08.13

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.19 dbm)| MI[1] 14.27 dBm
707.73000 MHz 706.77100 MHZ]
20 * 20
v ndB 26.00 dB)| m ndB 26.00 dB|
o i S\ Bt 5.065000000 MHz| 0d W s Ay P, Nlny 5.155000000 MHz
T Q factor i 139.7 7 Q fattor v\ 137.1)
d / A P / \
o v ) 0 ;i \
'8 ] 2 ‘
-10 df -10 d
/ K 7 %
i M a
20 dim:- = Ao 20d e —
y e A SV Ay s
= Aohdb
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.73 WAz 15.19 dam nd8 down 5,065 MHz ML 706771 WAz 14,27 dBm nd8 down 5,155 WAz
T 1 704.363 MHz -10.70 dBm nd8 26.00 B TL L 704.943 MHz -11.95 dam nd8 26,00 d8
T2 1 710.027 MHz -10.89 dém Q factor 139.7 T2 1 710.097 MHz -11.64 ddm Q factor 137.1
L U J wa L JU J

Date: 10.MAY 2023 18:17-40

DCate: 10.MAY 2023 181803

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att 30de SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.06 dBm| mili] 14.62 dBm|
711.61200 MHZ| 713.15000 MHz
e }' ndB 26.00 dB| & ", ndB 26.00 dB|
w0 pof N P i B A VA 4.995000000 MHz 104 P AR WA PTAN A A B 5.005000000 MHz
7 Q factor ‘1 142.5 ’{ Q factor N\] 142.5
|
LE 1 0 a
" \ -/
-0 d = -10 di
F \ 7 %
\
/ \ / \
20 d - . 20 di
BV e he VAR SRTAT s |
- 0
-40d -40 d
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 711.612 MHz 15.08 dBm ndB down 4.955 MHz ML 713,15 MHz 14.62 dBm ndB down 5,005 MHz
TL 1 711.012 MHz -10.76 dBém ndé 26.00 dB TL 1 711.002 MHz -11.17 dém ndé 26.00 d8
T2 1 716.007 MHz -10.81 dém Q factor 142.5 T2 1 716.007 MHz -11.35 dém Q factor 142.5
L I ) - L I ) L

Date: 10.MAY 2023 16:22.35

Cate: 10.MAY.2023 182211

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2A28USL006D
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LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] aBm)| MI[1] 16.45 dBm
701.0230 MHzZ| e 699.9440 MHz
20 20
o adB__ 26.00 dB b 26.00 dB
04 T Ve Y 9.910000000 MHZ, 104 e e tamaaliie (e et ) Taiea Vo 9.850000000 MHZ|
; Q factor | 70.7] Q factor 71.1]
od . L od
b V=
-1od - L L0 d
rf A
20 d A A 20 df = =
ATV R ey T~ ERYAYS Trawpy
50 50 der
40 df 40 de
50 d 50 d
-60 d 60 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.023 MHz 17.37 dam nd8 down 9.91 MHz ML 590,044 MHZ 16.45 dBm ndB_down 9,85 MHZ
TL 1 699.065 MHz -8.58 dBm nd8 26.00 dB TL L 659,165 MHz -10.37 dbm n 26.00 dB
T2 1 708.975 MHz -8.69 dBm Q factor 70.7 T2 1 709.035 MHz -9.76 dBm Q factor 71.1

L U J L JU J

Date! 10.MAY 2023 18:31:11 DCate: 10.MAY 2023 18:30.48

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.42 dbm)| MI[1] 16.70 dBm
M1 710.1370 MHzZ| " 706.2410 MHz
20 20
e X ) 26.00 dB X 26.00 dB
04 P I D hnadil - ARt A 9.710000000 MHZ, 104 e A 10.030000000 MHz
F‘ Q factor 73.1 / Q factor \ 70.4
0 d 0 d I L\
7} J 5
10 df 2 -10 o
\ —J
/ R P ~ -
20 d g — B < 20k = =
e J - e
a0 -30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre X-value 1 Y-value Function Function Result
ML 1 710.137 MHz 17.42 dBm ndB_down 9.71 MHz ML L 706.241 MHZ 16.70 dBm ndB_down 10.03 MHZ
TL 1 702.845 MHz -8.72 dBm nd8 26.00 dB TL L 702.525 MHz -9.41 dBm nd8 26.00 dB
T2 1 712.355 MHz -8.73 dBm Q factor 73.1 T2 1 712.555 MHz -9.19 dBm Q factor 70.4
L U J wa L JU J

Date: 10.MAY 2023 18:39.13 DCate: 10.MAY 2023 18:35.36

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.69 dbm) MiL1] 16.90 dBm)
i 707.2640 MHz " 713.4580 MHz
= ) S R, —"1 26.00 48| 20 ndBY. 26.00 d8)
o B s e Rl 9.870000000 MH i e el AT it TR 9.950000000 MH
04 / i 2 104 T 5 i by 5 2
] Q factor \ 71.7 Q factor | 71.7
) 0 d {
] |
i )
10 di ¥ L3
1/ \
_ e / L
N a0 .
40 d 40d
50 d 50 d
-60 df 60 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 707.264 MHz 17.69 dBm nd@ down 9.57 MHz ML 713.456 MHz 16.90 dBm nd@ down 3.95 MHz
T fy 706.165 MHz -8.73 dam nds 26.00 dB TL L 706.065 MHz -9.27 dam nds 26,00 da
T2 1 716.035 MHz -6.24 dBm q factor 717 T2 1 716.015 MHz -9.07 dBm q factor 71.7

L I ) L I ) -

Date: 10.MAY 2023 16:44.07 Cate: 10.MAY.2023 18.43.44
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.09 1.09 271 2,71 4.52 4.49 9.05 9.03 - - - -

Middle CH 1.09 1.09 271 2.70 4.49 4.50 9.05 8.99 - - - -

Highest CH 1.09 1.09 2.70 2.72 4.50 4.51 9.05 9.05 - - - -
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